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LTE Band 66 / 3MHz
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30,000 Mz 1.000 GHz 1.600 MHz 978.91304 MHz | -48.83 dbm -35,83 dB 30,000 MHz | 1.000 GHz | 92649825 MKz -48.88 dBm -35,86 db
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v i St ot Y P - "o
T’
-60 de 60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 927.52874 MHz | -48,77 dBm -35,77 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 898,92804 Mz -48.61 dBm -35,61 db
1.000 GHz 1,700 GHz | 1.000 MHz 5305 GHz | -49.54 dBm -36,54 0B 1.000 GHz 1,700 GHz | 1.000 MHz 1.69913 GHz | -49.62 dBm -36.62 &
1 3,000 GHz 1.000 MHz | 9510 GHz -48,35 dBm 1.790 GHz | 1.000 MHz | 2.0836° -48'36 dBm | -35.36 di
3.000 GHz 2,000 GHz | 1.000 MHz 48121 GH -37.88 dBm 3.000 GHz 1.000 MHz 3.48121 GHz | -38.37 dBm -25.37 dB
9.000 | 13.000 GHz 1.000 MHz | 12.69229 GHz | -44.92 dBm ~31.92 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.66729 GHz 44,81 dBm | ~31.81 d8 |
13.000 GHz 18.000 GHz 1.000 MHz 15.74581 GHz -40.77 -27.77 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73706 GHz -40.98 dBm -27.08 dB
{ i t [ i TR o
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Highest Channel / QPSK

Highest Channel / 16QAM

(7
Ref Level 0,00 dém  Offset 9.60 dg Mode Auto Sweep Ref Lavel 000 dém Offset 9.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
-30 dB -30 dBm
40 dey 1 40 dBm . i
T S s pp—— e’
F= Y b o - .
60 dB 60 e
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 922.68116 MHz | -48,71 dBm -35,71 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 918.31834 Mz -48.84 dBm -35,84 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.66303 GHz | -49.57 dBm -36,57 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.62706 GHz | -49.51 dBm -36,51 d&
GHz | 3,000 GHz 1.000 MHz | -48,37 dBm -35.37 R 1.790 GHz | 3.000 G 1.000 MHz | 2 -48.35 dBm | -35.35 di
3.000 GHz 2,000 GHz | 1.000 MHz | -36.81 dBm -23.81 dB 3.000 GHz 2.000 GHz 1.000 MHz -37 48 dBm -24.48 dB
9.000 | 13.000 GHz 1.000 MHz | 12.68629 GHz | -44.88 dBm ~31.89 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 44,49 dBm | ~31.49 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73373 GHz -40.80 dBm -27.80 dB 13.000 GHz 18.000 GHz 1.000 MHz -40.53 dBm -27,53 dB
L i W0 L )i O]
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SPORTON LAB.

FCC RF Test Report Report No. : FG900912C

LTE Band 66 / 15MHz

l‘E’ trum l‘:E’
Ref Level 0,00 dBm Offset 9,60 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 9.60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
-1p AfE—HRURIOUS LINE 8S PASS -10 déRP—RURIOUS LINE AR E
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
-40 day r -40'dBim .
| e e o R il et
T P ) oy ot
-60 de -60 db
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz | -48.61 dBm -35,61 dB 30,000 MHz | 1.000 GHz | 806.19940 MHz -48.75 dBm -35,75 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.69773 GH -48.61 dBm -35,61 dB 1.000 GHz 1,700 GHz | 1.69773 GHz | -49.39 dBm -36,39 d&
1.790 GHz | 3,000 GHz 1.000 MHz | 2097157 G -48,30 dBm -35.30 R 1.790 G 3.000 GHz '2.08206 GHz -48.37 dBm | -35.37 d&
3.000 GHz 9.000.GHz | 1.000 MHz 142171 GHz | -37.49 dBm -24.49 dB 3.000 GHz 9.000 GHz | 3.42171 GHz | -38.40 dBm -25.40 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 69929 GH. -44.83 dBm ~31.83 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.72878 GHz 44,87 dBm | ~31.87 dB |
13.000 GHz 18.000 GHz 1.000 MHz 248 GHz -41.05 dBm .0E dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72748 GHz -40.86 dBm -27.86 dB
{ i [ i O]
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Ref Level 0,00 dém  Offset 9.60 dg Mode Auto Sweep Ref Lavel 000 dém Offset 9.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS I
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
-0 d . -40 dBm .
o N i o ~
60 dB 60 e
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 80765367 MHz | -48,70 dBm -35,70 dB 30,000 MHz | 1.000 GHz | 892.97101 MHz -48.86 dBm -35,86 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.63896 GH -49.29 dBm -36,29 dB 1.000 GHz 1,700 GHz | 1.63056 GHz | -49.64 dBm -36.64 B
1.790 GHz | 3,000 GHz 1.000 MHz | 298770 G -48,37 dBm -35.37 R 1.790 G 3.000 GHz 2.08448 GHz -48.19 dBm | -35.19 d8
3.000 GHz 9.000.GHz | 1.000 MHz .47 -39,26 dBm -26.26 dB 3.000 GHz 9.000 GHz | 3.47671 GHz | -39.87 dBm -26.87 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -44.87 dBm ~31.87 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70079 GHz -44.80 dBm | ~31.80 dB |
13.000 GHz 18.000 GHz 1.000 MHz -40.94 dBm -27.94 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73790 GHz -40.88 dBm -27.88 dB
Date. 20.0CT 2019 00:31.32 Date. 20.0CT.2016 00:32:41

A189 of A331
Dec. 10, 2019
Rev. 01

Page Number :
Report Issued Date :
Report Version

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YN1



SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 66 / 15MHz

Ref Level 0,00 dBm  Offset 9.60 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 9.60 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
-1p AfE—HRURIOUS LINE 8S PASS _10 déRp_EPURIONS |INE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 dam—] ! 40 dBm 1
st [ P—— JURI I R
i, il i, i b
-60 de 60 B
70 B <70 dBr
20 der -80 dBm
a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 Mz 1.000 GHz 1.600 MHz 91666407 MHz | -48.81 dBm -35,81 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 89844328 Mz -48,77 dBm
1.000 GHz 1,700 GHz | 1.000 MHz 1.63966 GHz | -49.55 dBm -36,55 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65085 49,47 dBm
1.790 GHz | 3,000 GHz 1.000 MHz | 6 -37.58 dBm | -24,58 R 1.790 GHz | 3.000 GHz 1.000 MHz | 1 -37,59 dBm |
3.000 GHz 2,000 GHz | 1.000 MHz | 6.01 dBm -23.01 dB 3.000 GHz 2.000 GHz 1.000 MHz 3.53171 GHz | -37.08 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 12.67629 GHz | -44.80 dBm ~31.80 dB 9.000 GHz | 1.000 MHz | 12.73878 GHz 44,83 dBm | ~31.83 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74206 GHz -40.75 dBn -27.75 dB 13.000 GHz 1.000 MHz 15.73831 GHz -41.00 dBm -26.00 dB
[ i (| ) i i O]
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m pectr
Ref Level 0,00 dém  Offset 9.60 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 9.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 dB . X -40'dBm ]
B el M i e S
oy |
60 dB 60 e
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz i 1.600 MHz 878.08346 MHz | -48.87 dBm -35,87 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 95370565 MHz -48,76 dBm -35 76 db
1.000 GHz 1.000 MHz 1.69913 GHz | 49.53 dBm -36,53 dB 1.000 GHz 1,700 GHz | 1.000 MHz -49.56 dBm -36,56 d&
1.790 & 1.000 MHz | dBm | 1.790 GHz | 3.000 GHz 1.000 M -48,26 dBm | -35.28 d&
3.000 & 1.000 MHz Bm 3.000 GHz 2.000 GHz | 1.000 M
9.000 GHz | 1.000 MHz | <+, 94 dBm. 9.000 GHz | 13.000 GHz 1.000 MHz | 12.69779 GHz - |
13.000 GHz 18:000 GHz 1.000 MHz —++0.96 dBm 13.000 GHz 18:000 GHz 1.000 MHz 15.71988 GHz —40 43 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

l‘E’ trum l‘:E’
Ref Level 0,00 dBm Offset 9,60 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 9.60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lhrrx
-1p AfE—HRURIOUS LINE 8S PASS -10 déRP—RURIOUS LINE AR
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm -
" | " it o Y B dwecats]
e -60 db
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 852.25137 MHz | -48,71 dBm -35,71 dB 30,000 MHz | 1.000 GHz | 912.01642 MHz -48.86 dBm -35,88 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.57289 GHz | -49.39 dBm -36,39 dB 1.000 GHz 1,700 GHz | 1.67425 GHz | -49.62 dBm -36.62 &
1.790 GHz | 3,000 GHz 1.000 MHz | 2.00456 GHz -35.24 R 1.790 G 3.000 GHz '2.08327 GHz -48.32 dBm -35.32 di
3.000 GHz 9.000.GHz | 1.000 MHz 3.47221 GHz | .53 dB 3.000 GHz 9.000 GHz | 3.47221 GHz | -39.48 dBm -26.48 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -44.96 dBm ~31.96 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70329 GHz 44,79 dBm | ~31.79 dB |
13.000 GHz 18.000 GHz 1.000 MHz -40.83 dBm -27.83 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.71873 GHz -40.78 dBm -27.78 dB
{ i [ i G wa
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Ref Level 0,00 dém  Offset 9.60 dg Mode Auto Sweep Ref Lavel 000 dém Offset 9.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS ARS -10 dEAR—FLURIOUS LINE ABS I
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
a0 dB ul 40 dBm L
o N ~ Sl ~ ~
60 dB 60 e
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B88.74813 MHz | -48,76 dBm -35,76 dB 30,000 MHz | 1.000 GHz | B83.41579 MHz -48,77 dBm -35,77 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.66764 GH -49.59 dBm -36,59 dB 1.000 GHz 1,700 GHz | 1.65995 GHz | -49.69 dBm -36,69 &
1.790 GHz | 3,000 GHz 1.000 MHz | 7,80 dB 1.790 G 3.000 GHz 1.79706 GHz -4 dBm -28.21 d8
3.000 GHz 9.000.GHz | 1.000 MHz .30 dB 3.000 GHz 9.000 GHz | 3.52221 GHz | -37.85 dBm 85 di
9.000 GHz | 13.000 GHz 1.000 MHz | -44.59 dBm ~31,58 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70479 GHz 44,69 dBm | 69 dB |
13.000 GHz 18.000 GHz 1.000 MHz -40.97 dBm -27.97 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72540 GHz -40.92 dBm 92 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 66 / 1.4AMHz

Ref Lovel dem  Offset 960 d8 Mode Auto Sweep Ref Lavel dem  Offset 9.60 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
104 PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dei 2 40 dBin -
i e Y | Loy I S
o % i ot P b
-60 de 50 d
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BE9.71764 MHz | -48.53 dBm -35,53 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 905.71464 MHz -48,76 dBm -35 76 dB
1.000 GHz | 1.000 MHz 1.62846 GHz | -44.56 dBm -36,56 dB 1.000 GHz 1,700 GHz | 1.000 MHz 49,41 dBm -36,41 dB
1.790 GHz 3,000 GHz 1.000 MHz | 2 -48,20 dBm -35.20 R 1.790 GHz 3.000 GHz 1.000 MHz | 32 dBm | -35.32 di
3.000 GHz 9.000.GHz | 1.000 MHz 3 | -37.74 dBm 24.7 3.000 GHz 9.000 GHz | 1.000 MHz -41,27 dBm -28.27 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.68979 GHz | -44.74 dBm._ ~31.74 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70129 GHz 44,63 dBm | ~31.63 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.71498 GHz -40.80 dBm -27.8% dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74200 GHz -40.84 dBm -27.84 dB
L i L )i [1 )
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trum
Ref Level 0,00 dém  Offset 9.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 dBi
o Y da Bt
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 918.80310 MHz | -48.90 dBm -35,90 dB
1.000 GHz 1.000 MHz 1.69213 GHz | -49,42 dBm -36,42 dB
1.790 GHz i 1.000 MHz | 2.00405 GHz -47.95 dBm -34,06 dR
GHz 9.000.GHz | 1.000 MHz 3.55770 GHz | -40.34 dBm 27.34 dB
GHz 13.000 GHz 1.000 MHz | 12.69879 GHz | -44.78 dBm ~31.78 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71373 GHz -40.86 dBm -27.86 dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 960 d8 Mode Auto Sweep Ref Lavel dem  Offset 9.60 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
a0 dei L -40 dBm 0
= b — — ! - SIS PSS S
- N Dt o} oot
-60 de 50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz )| 125 MHz | -48,75 dBm 5 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 806:68416 MHz -48.71 dBm -35,71 d&
1.000 GHz | 1.000 MHz 1.66974 GHz | -439.67 dBm -36,67 dB 1.000 GHz 1,700 GHz | 1.000 MHz -49.63 dBm -36,63 dB
1.790 GHz 3,000 GHz 1.000 MHz | 2.98811 GHz -48,45 dBm 35,46 dR 1.790 GHz 3.000 GHz 1.000 MHz | -48.18 dBm | -35.18 di
3.000 GHz 9.000.GHz | 1.000 MHz 3 7 -37.43 dBm -2 3 dB 3.000 GHz 9.000 GHz | 1.000 MHz -41.79 dBm -28.79 dB
9.000 GHz 13.000 GHz 1.000 MHz | -44.62 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 7 44,89 dBm | ~31.89 dB |
13.000 GHz 18.000 GHz 1.000 MHz -40.97 dBm -27.97 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72790 GHz -40.77 dBm -27.77 dB
{ i [ i [ )
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Highest Channel / 64QAM

Ref Level 0,00 dBm  Offset 9.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da x
- Y ok
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 922.68116 MHz | -48.84 dBm -35,84 dB
1.000 GHz 1.000 MHz 1.62741 GHz | -44.59 dBm -36,59 dB
1.790 GHz i 1.000 MHz | 2.07310 GHz ~48,15 dBm -35.15 dR
GHz 2,000 GHz | 1.000 MHz 3.55470 GHz | -3%.44 dBm -26.44 0B
GHz 13.000 GHz 1.000 MHz | 12.79328 GHz | -44.86 dBm ~31.86 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74331 GHz -40.90 dBm -27.90 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG900912C

LTE Band 66 / 5MHz

Middle Channel / 64QAM

Lowest Channel / 64QAM

Ref Lovel dem  Offset 960 d8 Mode Auto Sweep Ref Lavel dem  Offset 9.60 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
-40 dBi = -40 dBm -
-3 NN BRI S | . e e —
o % F=o etk st
-60 de 50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B74.69015 MHz | -48,77 dBm -35,77 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 813.47076 MHz -48.80 dBm -35,80 d&
1.000 GHz | 1.000 MHz 8 GHz | -36,71 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.61272 GHz | -49,76 dBm -36,76 &
1.790 GHz 3,000 GHz 1.000 MHz | 3 dBm -35,20 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.00577 GHz -48.38 dBm | -35.36 di
3.000 GHz 9.000.GHz | 1.000 MHz 5 | -36.31 dBm -25.31 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.48571 GHz | -41,33 dBm -28.33 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.64929 GHz | -44.85 dBm ~31.85 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.71829 GHz 44,86 dBm ~31.86 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74373 GHz -40.46 dBm -27.45 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73498 GHz -40.86 dBm -27.86 dB
{ i [ i [ )

Date 30 OCT 2018 19.37:45

Date. 30 OCT 2018 19:17:15

Highest Channel / 64QAM

Ref Level 0,00 dém  Offset 9.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da "
s PR s
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 914.44028 MHz | -48.63 dBm -35,63 dB
1.000 GHz 1.000 MHz 1.69598 GHz | -49.61 dBm -36,61 dB
1.790 GHz i 1.000 MHz | 2 -48,25 dBm -35.25 R
GHz 2,000 GHz | 1.000 MHz 3. -40.91 dBm -27.91 dB
.000 GHz 13.000 GHz 1.000 MHz | 12, -44.81 dBm ~31.81 dB
13.000 GHz 18.000 GHz 1.000 MHz 15, -40.81 dBm -27.81 dB
]
( i WD we
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SPORTON LAB.

FCC RF Test Report Report No. : FG900912C

LTE Band 66 / 10MHz

Ref Lovel dem  Offset 960 d8 Mode Auto Sweep Ref Lavel dem  Offset 9.60 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
104 PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da " —{ |[[ -0 <&m 4
e " it o o - il ——
il il p
-60 de 60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz -48.93 dbm -35,93 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 858, 74813 Mz -48,72 dBm -35,72 db
1.000 GHz | 1.000 MHz -49,45 dBm -36,45 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.67394 GHz | -49.56 dBm -36,56 d&
1.790 GHz | 3,000 GHz 1.000 MHz | -47.90 dBm -34,90 dR 1.790 GHz | 3.000 GHz 1.000 MHz | 206875 GHz -48.30 dBm | -35.30 d&
3.000 GHz 2,000 GHz | 1.000 MHz -30.88 dBm -25.88 dB 3.000 GHz 2.000 GHz | 1.000 MHz 3.48121 GHz | -38.87 dBm -25.87 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -44.76 dBm ~31.76 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.38933 GHz 44,86 dBm ~31.86 dB |
13.000 GHz 18.000 GHz 1.000 MHz -40.53 dBm -27.52 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72040 GHz -40.90 dBm -27.90 dB
[ i (| ) i i O]
Date 28 OCT 2018 010223 Date 28 OCT 2018 00°56:19
trum
Ref Level 0,00 dém  Offset 9.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 de i
s g ~~M’- St
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.600 MHz 932,37531 MHz | -48,70 dBm -35,76 dB
1.000 GHz 1.000 MHz 1.64875 GHz | -49.66 dBm -36,66 dB
1.790 GHz | 1.000 MHz | 2.07964 GHz -48,31 dBm -35.31 R
3.000 GHz [ 1.000 MHz 3.54120 GHz | -36.81 dBm -25.81 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70379 GHz | -44.96 dBm ~31.96 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75081 GHz -40.94 dBm -27.94 dB
]
{ i [ 111 —
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SPORTON LAB.

FCC RF Test Report

Report No. : F

G900912C

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

dBm

Offset 9.60 d8

Mode Auto Sweep

Ref Lovel dBm  Offset 9,80 d8 Mode Auto Sweep Ref Lavel
SGL Count 100/100 SGL Count 100/109
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
104 PURIOUS LINE ABS -10 déAP—$EURIOUS LINE ARS
“SpPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
30 dB -30 dBrm
40 da . -40 dBm - X
o Y = \ i i et i ol L N
-60 de 60 B
70 B 70 dBrn
20 der -80 dBm
-a0 der -9 derm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 924.13543 MHz | —48.54 dBm ~35,64 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 89504598 MHz -48.76 dBm -35,76 db
1.000 GHz | 1.000 MHz 1.65155 GHz | -36,65 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64665 GHz | -49.67 dBm -36,67 d&
1.790 GHz | 3.000 GHz 1.000 MHz | 6 -48,42 dBm 35,42 R 1.790 GHz | 3,000 GHz 1.000 MHz | 2.00657 GHz -47.95 dBm | -34,06 di
3.000 GHz 2.000 GHz | 1.000 MHz -38.58 dBm -25.56 dB 3.000 GHz 2,000 GHz | 1.000 MHz 3.47671 GHz | -40,28 dBm -27.28 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -44.91 dBm ~31.91 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69429 GHz 44,71 dBm | ~31.71.4d8 |
13.000 GHz 18.000 GHz 1.000 MHz -40.84 dBm -27.84 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72373 GHz -40.90 dBm -27.90 dB
[ i (| ) i i O]
Date 20.0CT 2019 00 37-26 Date 29 OCT 2018 00:33:31
trum
Ref Level 0,00 dBm  Offset 9.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
40 B 1
o PR PP
o et
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 MHz 86147576 MHz | -48,75 dbm
1.000 GHz 1.000 MHz 1.66904 GHz | -49.58 dBm
1.790 GHz | 1.000 MHz | -39,75 dBm | 75 d
3.000 GHz | 1.000 MHz | -37.50 dBm 24.50 db
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68579 GHz | -44.94 dBm ~31.94 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72581 GHz -40.87 dBm -27.87 dB
]
{ i [ 111 —
Date. 20.0CT 2019 00:50:09
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 66 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 960 d8 Mode Auto Sweep Ref Lavel dem  Offset 9.60 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit (hack Limit (Lnrnc
104 PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da . x -40 dBm
o Y oot s - o 3
-60 de 60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 914.44028 MHz | 5 -35,67 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 999,75762 Mz -48,90 dém -35 90 dp
1.000 GHz | 1.000 MHz 1.59103 GHz | -36,63 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.67674 GHz | -49,47 dBm -36,47 dB
1.790 GHz | 3,000 GHz 1.000 MHz | Bm -35,21 dB 1.790 GHz | 3.000 GHz 1.000 MHz | 2.00657 GHz -48.10 dBm -35.10 d&
3.000 GHz 2,000 GHz | 1.000 MHz -30.83 dBm -25.83 dB 3.000 GHz 2.000 GHz | 1.000 MHz 3.47221 GHz | -38.77 dBm -26.77 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -44.71 dBm._ ~31.71 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69829 GHz -44,71 dBm | ~31.71.4d8 |
13.000 GHz 18.000 GHz 1.000 MHz -41.01 dBm -28.01 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74081 GHz -40.90 dBm -27.90 dB
{ i t e [ i TR o
Date 28 OCT 2019 235233 Date 28 OCT 2018 23:57:55
trum
Ref Level 0,00 dBm  Offset 9.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 dB
i I R P P
o g ot
60 dB
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 914.44028 MHz | -48.60 dBm -35,60 dB
1.000 GHz 1.000 MHz 1.68863 GHz | -49.68 dBm -36,68 dB
1.790 GHz | 1.000 MHz | 1.79706 GHz -42,83 dBm 2
3.000 GHz [ 1.000 MHz 3.52221 GHz | -39,34 dBm -26.34 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68829 GHz | -44.80 dBm ~31.80 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71957 GHz -40.87 dBm -27.87 dB
]
{ i [ 111 —
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wamanas. FCC RF Test Report

Report No. : FG900912C

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0035
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0036
20 Battery End Point 0.0037

Note:

1. Normal Voltage =3.8 V.; Battery End Point (BEP) =3.6 V.; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID : IHDT56YN1

Page Number

Report Version

1 A198 of A331
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=amanas. FCC RF Test Report Report No. : FG900912C

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.51 4.43 4.96 5.74
Middle CH 3.42 412 4.81 5.39 PASS
Highest CH 3.42 414 4.96 5.36
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.64 6.26
Middle CH 5.80 6.03 PASS
Highest CH 6.32 5.97
Sporton International (Kunshan) Inc. Page Number 1 A199 of A331
TEL : +86-512-57900158 Report Issued Date : Dec. 10, 2019
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wamanas. FCC RF Test Report

Report No. : FG900912C

LTE Band 71/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

y
T :
] | o ]

Date 26 OCT 2018 17.44:34

Spectrum | Spectrum |5
Ref Lovel 24.50 dbm  Offset 4 50 db Ref Lovel 24.50 dbm Offset 4 50 b
je att 3008 AQT 2 ms w RBW 20 Mz Jo att 3008 AQT 2 ms @ RBW 20 Mz
@152 View @153 View
LB — S 0.1 —
001 \ 001 L
1E03 ‘ 1E03 -
| X
| \
| |
|
\
1E-05— = 1E-O5: - -
1 w |
CF 673.0 MHz ean Pwr + 20.00 dB CF 673.0 MHz can Pvr + 20.00 dB
s ¥ Function Samples: 13000 [Complemantary Cumulative Distribution Function Samples: 13000
Mean | Peak | crest | 10% | 1% | 0ase | 0.0186 | Mean | peak | crest | 108 | 1% | 0asw | 0018 |
Troce 1 [ 2053 dam 2406 dim 3.5 B 275 dB 3.42 0B 3.51 d8 3.57 db Troce 1 [ 2135 dem 2044 dam 5.10 dB 241 0B 3.86 db 5.43 dB .91 0B
— —

Tm

Date

T 2018 174231

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Lovel 24.50 dbm  Offset 4 50 db Ref Lovel 24.50 dbm Offset 4 50 b

Je att 3008 AQT 2 ms w RBW 20 Mz Je att 3008 AQT 2 ms w RBW 20 Mz

@152 View @153 View

=

]

LB = = 0.1

\
|
001 001
3
\
1E03 Tt 1E03 \
1
1605 X 1E-05 s ; Ty
i \ %
CF 680.5 MHz ean Prr + 20.00 dB CF 680.5 MHz zan Pr + 20.00 dB
y € Function Samples: 13000 [Complementary Cumulative Distribution Function Samples: 13000
Mean | Peak | crest | 10% | 1% | 0ase | 0.0186 | Mean | peak | crest | 108 | 1% | 0a8w | 0018 |

Troce 1 [ 20.47 dam _ 23.92 dim 345 d8 264 0B 3.36 0B 3.42 0B 3.48 db Troce 1 [ 21.20 dem 2570 dam 4,50 08 2.35 dB 3,62 db 4.12 dB +.38 0B

— - — — - —
T : i 2
_J C] Lo p ] | - .

Dt T2015 17.45:36 Date 2015 17:47:10

Highest Channel / 1RB

Highest Channel / Full RB

S——
] 1 Measuring... ARAARAAED W )

Dete: 28 OCT 2018 17.46:17

Spectrum Spectrum
Ref Lovel 24.50 dbm  Offset 4 50 db Ref Lovel 24.50 dbm Offset 4 50 b
Je att 3008 AQT 2 ms w RBW 20 Mz Je att 3008 AQT 2 ms w RBW 20 Mz
@152 View ®15a View
LB = 0.1 =
\ %\
L T oo 3
| '\'
1E-03 T T B3 \\
15D \ 184 \'
‘ 1
1E-05 T 5 1E-05; I. 5
f |
‘ i l i
CF 688.0 MHz ean Prr + 20.00 dB CF 688.0 MHz zan Pr + 20.00 dB
y € Function Samples: 13000 [Complementary Cumulative Distribution Function Samples: 13000
Mean | peak | crest | 10%a | 19% | 019 | o018 | Mean | peak | crest | 10% | 10 | 01 | ooiee |
Troce 1 [ 2049 dom  23.96 dBm 3.47 db 243 dB 3.36 0B 3.42 0B 3.51 db Troce 1 [ 2102 d8m 2562 gam 4,60 05 238 dB 3,65 db 4,14 dB +.41 0B
— "

Y

S——
] 1 measuring GEIRRRAEE

Dale 75.0CT 2018 17.47:36
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 71/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

T

Spectrum | Spectrum |5
Ref Lovel 24.50 dbm  Offset 4 50 db Ref Lovel 24.50 dbm Offset 4 50 b
je att 3008 AQT 2 ms w RBW 20 Mz Jo att 3008 AQT 2 ms @ RBW 20 Mz
@152 View @153 View
S e =
0.01 S 0.0l
| \
1E03 — 1E03 -
\
\
1 1 \
16D 184 ‘\
1E05— - 1E-05 \ -
1 | |
CF 673.0 MHz ean Pwr + 20.00 dB CF 673.0 MHz can Pvr + 20.00 dB
s ¥ Function Samples: 13000 [Complemantary Cumulative Distribution Function Samples: 13000
Mean | Peak | crest | 10% | 1% | 0ase | 0.0186 | Mean | peak | crest | 10% | 1% | 0asw | 0018 |
Troce 1 [ 12,95 dm 2496 dim 5.01 dé 284 0B 472 08 .95 08 5,01 db Troce 1 [ 2025 dem 26,75 dam .50 08 3.01 0B 457 o 574 dB 6,26 dB
—

Date 28 0CT 2018 17.44:14
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" —
Feasoring. LRILLLiD

Date

T 2018 17.42.08

&

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Lovel 24.50 dbm  Offset 4 50 db Ref Lovel 24.50 dbm Offset 4 50 b
Je att 3008 AQT 2 ms w RBW 20 Mz Je att 3008 AQT 2 ms w RBW 20 Mz
@152 View @153 View
0 — = =
\
001 8 001 3
i b
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I
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1 |
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y € Function Samples: 13000 [Complementary Cumulative Distribution Function Samples: 13000
Mean | peak | crest | 109w | 106 | opase | 0.8 | _peak | crest | 0% | s | 0ass | 0018
Troce 1 [ 1292 dam 2484 dkm 452 d8 2.03 0B 457 0B .61 dB 420 dB Trace 1 26,23 dRim .05 d8 295 0B 451 0B 539 d8 5.80 0B
— — S
T ™) | T J
J _J v

T2018 17.45:53

2018 174852

Highest Channel / 1RB

Highest Channel / Full RB

Dete 28 OCT 2018 17.46:00

Spectrum Spectrum
Ref Lovel 24.50 dbm  Offset 4 50 db Ref Lovel 24.50 dbm Offset 4 50 b
Je att 3008 AQT 2 ms w RBW 20 Mz Je att 3008 AQT 2 ms w RBW 20 Mz
@152 View ®15a View
L oo A
i L
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\ i i
CF 688.0 MHz ean Prr + 20.00 dB CF 688.0 MHz zan Pr + 20.00 dB
y € Function Samples: 13000 [Complementary Cumulative Distribution Function Samples: 13000
Mean | peak | crest | 1096 | 104 | 048 | 0.0196 Mean | peak | crest | 100s | 104 | oase | ooiee |
Troce 1 [ 19,56 dém 2458 dBm 5,00 d& 2.90 dB 4,72 0B .95 db 4.99 db Troce 1 [ 20.13 dBm 26,14 gam 6.01 d& 3.04 0B 4,54 0B 5.36 dB 5.83 0B
— " e —_— "
it : rn 2
B easuring. AR e p B [ ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 71/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

Ref Lovel 24.50 dém

Spectrum

Date 26 0CT 2018 174357

[C: Y Function Samples: 130001
Mean | Peak | crest | 10% | 1% | 0ase | 0.0186 |
Troce 1 [ 18,83 dBm  25.62 dkm 5,73 di 2.05 0B 5,57 0B .64 0B ©6.78 dB

4

Offset +.50 db Ref Lovel 24.50 dBm  Offset 450 db
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@152 View @152 view
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[ Measuring...

Complementary Cumulative Distribution Function
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Date

T2018 17.42:40

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Lovel 24.50 dim  Offset 450 d8 #ef Lovel 24.50 dbm  Offset 4 50 d&
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@152 View @153 View
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
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Je Att sods  AQT 2ms w RBW 20 MHz Je At 3008 AQT 2 ms @ RBW 20 MHz
@152 View @153 View
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz 5MHz | 10MHz | 15MHz | 20MHz

Mod. QPSK |16QAM| QPSK |16QAM QPSK 16QAM QPSK |16QAM 64QAM 64QAM |64QAM |64QAM
Lowest CH | 4.905  4.865 | 9.87 | 9.69 |14.476|14.326| 20.18 | 20.18 | 4.965  9.73 |14.326 | 20.34
Middle CH | 4.825 | 4.895 | 9.81 @ 9.81 |14.266 | 14.176 20.26 | 20.06 | 4.805 | 9.85 |14.266 | 20.18
Highest CH | 4.905 | 4.885 | 9.95 | 9.81 |14.595 14.476 | 20.10 @ 20.10 K 4.915 @ 9.75 | 14.286 20.42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 71
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ML 1] 14.35 dEm ndB down | 14,326 Mz M1 1 155 MMz | 4 dem 8 down | 20,34 Wiz
Ti i -12.23 dam nds 25.00 d8 £ £ i 862 85 btz | .70 dam nda 26.00 d8
T2/ 1 | -12.19-dem Q factor 47.0 72 1 683.19 Mz 3.85 dem Q factor 33.3
) T Ready | RRRRARNS | ] I Heady  RRNNNINND &
Date: Z6.0CT 2016 18.36:20 Date: 29.0CT 2016 171818
Spectrum2 (%) |"-—?| Spectrum 2 (¥ |"—n‘
fef Lovel 24.50 dBm  Offset 4 50 dBm  Offsat 4.50°dE @ RBW 1 MHz
b At 3048 SWT 3028 SWT 5.7y @ VBW 3MHD  Mode Auto FFT
SeL Count 100/100 unt 100/100
(@ 17K Max
=5 MITAT 13.81 dim| 7 DTIEY] 16.57 dom|
i u 603,370 MHz| =] _— = 4 e 0 MiHz|
10 pE el LT A 26.00 18| 10 e adE \
{ Bw \ 14.266000000 MH2 Bw \ 20
5 { Qfactor | 47.9 > Q factor \
| 4 T
10 der J - -10 der -
\ \
20 . 20 . :
Py N ™ N P~ o
BT e 20
—4nda 40 dpy
S0 =sg
~60 dBm 60 dr
708 30 dn
| CF 660.5 Miz 1001 pts Span 90.0 MHz | CF 660.5 Mz 1001 pts Span 40,0 MHz
Marker [ Marker
Type | Ref | Tre alue Function Function Result Type | Ref | Trc | X-valug Y-valug | Funetion | Function Result
ML 1] 13.81 dém ndd down | L M1 |- 594,336 MHz | 15.57 dém g down | 20.18 Wiz
T i -11.37 dam nds £ £ Ik 670,43 btz | .19 dam nda 25.00 d8
72! 1 -11.77 dem Q factor T2 1 690,01 Mz 3.26 dem Q factor 33.9
—_—
) T Ready  RRNRNENAS ) ] T Ready  RRMNINNN P
Date 76.0CT 2016 18:40.05 Date: Z9.0CT 2016 171812
Spectrum?2 (@ =] Spectrum2 (@ (=
RefLoval 24.50 6Bm  Offset 4.50 dB & RBW 300 kHz Offsat 4.50 95 w RBW L
o At 3048 SWT 12Eps @ VBW 1 MHz  Mods uta FFT SWT  S7ps @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100
OCNES
20 d Mil1} 1 5 didr Mif1} 85 diyrm|
el il 699.2410 MHZ| e 690, 1980 MHz|
X A ¥ ~
- 00, ndB. A 26,401 -
L g i = = i = | 14.386000000 MHz 12 7 By
5 I} Qfactor | 17.9 S ,’ Q factur
I 1 T
10 der o X -10 dirr ‘f
/ \
3 3 i
20 T st 7 v —
A sl \, B i
T e v A S 30
40 40
=0 o
60 60
-70 d -70 d
CF 690.5 MHz 1001 pts Span 50.0 MHz | CF 688.0 MHz 1001 ps Span 40,0 MHz
[ Marker Marker
Type | Ret | Tre | -value Y-valus | Function | Function Result | Type | Ref | Tre | ¥-value ¥-valus | Function | Function Result |
[ 3 589241 WAz | N down | 14,386 Mz [ |- 590.198 Mz | 15.85 dém i down | 2048 Wiz
71 1 683.397 MHz nds 25.00 d8 1 1 677.93 Mz | -10.34 dam nds 26.00 dB
T2 1 697.783 MHz Q factor 47.9 72 1 £38,35 Mz -10.31 dBm Q factor 33.8
- _— —
)il ] Ready [l il ] Ready RRARE

Date: 26 0CT 2015 17.14:40
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Report No. : FG900912C

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz 5MHz | 10MHz | 15MHz | 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM 64QAM 64QAM|64QAM 64QAM
Lowest CH | 4.49 | 451 | 899 | 897 | 13.46 | 13.43 | 18.30 | 18.34 | 4.49 | 9.03 | 13.40 | 18.38
MiddleCH | 450 | 450 | 9.01 895 | 1352 | 13.37 H 18.38 | 18.30 | 452 | 9.03 | 13.43 | 18.30
Highest CH | 4.49 | 4.48 | 9.05 903 | 1352 | 13.46  18.22 | 18.42 | 450 | 9.09 | 13.40 | 18.34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 71

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 280CT 2015 17 54.00

Spectrum Spectrum
Rof Lovel 24.50 dim  Offset +.50 cb = RBW 10 RafLavel 24.50 dim  Offset 4.50 db = RBW 10
b At MR SWT 18 s w VBW 30 Mode Auto FFT o Att 0B SWT 15 ps w VBW 30 Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
29 df TTIED] i ML) anm]
% e
10 ey _I- A\ —r s - +.48551 4486 MH2 10 d8m g o A oo
/ \ | |
ad By | v
\ / \
-40 dEm ¢ - -0 déim :
] \
/ \
20 i - -20 -
= S o p / ==
PO\ VLY. Sl vt AMom Ay = At
400 dBm 40 dBm—— - ~- : - -+ - -+ - .
-50 dBm -50 dBm
&0 dBm &0 i
70 0
CF 665.5 MHz 1001 pis Span 10.0 MHz GF 665.5 MHz 1001 pis Span 10.0 MHz
Marker Marker |
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | %-value 1 Y-valug | Function | Function Result |
(T 1 1592 dam T 1 795 MH1 15,22 dam i
T1 1 .02 dém 4485514486 MHz T1 L Wiz 10.02 dém Oce Bw
Tz i 775 9,55 dem | Tz 1 774 Wiz 10.93 dam
)j [ Ready  RERNNNEY W 7] )i Haady

Data, 28.0CT 2015 17 5614

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date 280CT 2015 17 5845

Spectrum Spectrum
Rof Lovel 24.50 dim  Offset +.50 dB = RBW 100 RafLaval 24.50 dim  Offset 4.50 db = RBW 100 bhT
o At MR SWT 19 ps e VBW J00kH:  Mode Auto FFT e Att e SWT 12y @ VAW 300%H:  Mods Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
o KTRIEL] 15,70 dnm| o T
: " =l % . 11119900 S1Hz . i P
o o A Yo Y bkl i Ny 955604496 MHz| i i S ey D BN
| \ \
ad ] ! By I |
/ - |
-10 e o 4 40 dem -
{ A /
" "’ Y n N
¥ Al B R e VY SO A i e il 9 i
~30 dBm 430 dem
400 dBm 40 dBm—— - ~- : - -+ - -+ - .
-50 dBm -50 dBm
&0 dBm &0 i
70 0
CF 6805 MHz 1001 pis Span 10.0 MHz GF 680.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
(T 1 5 15.70 dBm T L I
T1 1 10.16 dém Oce Bw 4435504486 MHz T1 L Oce Bw 4435504496 MHz
i) i 5 | Tz 1 1 |
Jj | Roady [Ty 2 )il | Roady uvupiey 48 2

Data, 28 OCT 2005 17 5705

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Dafa. 286.0CT 2009 16,0028

Spectrum Spectrum
Rof Lovel 24.50 dim  Offset 4.50 db w» RBW RafLavel 24.50 dim  Offset 4.50 db « RBW 100
e At 0B SWT 18 s w VBW Mode Auto FFT he Att 0 dE SWT 13 2 - VBW 300 Mode Auto FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
o TN 15,60 dnm) i
X 69501900 MMz
o e g e ] 55 B MH| Tk hv i
10d8m e 0y 5 +.48551 4486 MH 10damm ¥
\ |
0 d - @ dis = -
\ 1 |
f - -10 dBm i
ul \ i i
A T 7 SN Ty e Y Ratalll SVE S
<30 dger - 30 deer
40 dBm 40 dBm—— 4 =
-50 dBm -50 i
60 dBm 60 dém
BT 70
CF 635.0 MHz 1001 pts Span 10.0 MHz CF 695.0 MHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 635819 MHz 15,30 dBm (- 1 5485 14,35 dBm
T1 U 10,01 dém occ Bw 4 #B5514486 MHz 1 L .61 d occ Bw
Tz 1 .45 dBm | T2 1 7 |
) T eady I W 2 I [T st . 4

Data 28.0CT 2009 180128
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912C

LTE Band 71

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum

Date 280CT 2015 17 4368

Data, 28 OCT 2015 17 4342

Spectrum
Rof Lovel 24.50 dim  Offset +.50 cb = RBW 30 RafLaval 24.50 dim  Offset o e RBWE 30
b At MR SWT 1265w VBW 1) Mode Auto FFT e Att e SWT HEow VBW  1MHZ  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
204d M1 211 déi M1l
10y r 10 dem S 10
04 / 0d -
/ \ ) |
[ \ !
-40 dEm - -0 déim -
| \ ‘f
20 dim - = <20 "
= AV F— b i TP
=30 dBmo— 30 dBm ="
0 dem 40 dBm—— ; == 2
50 dan 50 e
&0 dBm &0 i
70 70
CF 660.0 MHz 1001 pis Span 20.0 MHzZ GF 660.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 13.11 dBm T 1 7.52 15.38 dBm i
T1 1 10:58 dém 5.951008591 MHz T1 L dém Oce Bw 5.971026971 MHz
i) i 11.65 dam | Tz 1 dBm
Jj | Hoady a0 2 )il ] Ready [TTTITIT)

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date 280CT 2015 17 4618

Data, 28.0CT 2015 17 46.57

Spectrum Spectrum
Rof Lovel 24.50 dim  Offset +.50 dB = RBW 300 RafLaval 24.50 dim  Offset b w RBW 300 bHT
o At MR SWT 126 s w VBW  1MHZ  Mode Auto FFT e Att e SWT Hs @ VBW  1MHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
e m GEED 1. 40 amm| = m GEED 1566 anm)
= 1 - ——— 0620 MH: B 3 N 671.0820 MH:
e, | A e Pl 5 1 MHz| i it 951048951 MHz]
o Y e e 1 1 8Hz i i ; 0.951048051 MH:
gl / \ . {
! i 1
{ i | |
- -0 déim \
} \
f \
3 T S p—— = =
30 d - 30 dBn -
<40 dBm 40 dBm—— - ~- .
-50 dBm -50 dBm
&0 dBm &0 i
70 a0
CF 6805 MHz 1001 pis Span 20.0 MHzZ GF 680.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(T 1 678,862 MH2 16.40 dBm T L 678,082 MH. I
T1 1 575.9845 Mz 11.40 dém Oce Bw 5.010885011 MHz T1 L Oce Bw 5.95104B951 MHz
i) i 10.78 dam | Tz 1 |
Jj | Roady [Ty 2 )il | Roady uvupiey 48 2

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Dafa. 26.0CT 2009 17.50:03

Data 28.0CT 2009 17 4837

Spectrum Spectrum
Ref Lovel 24.50 dim  Offset 4.50 db = RBW 300 kHz Raf Lavel 24.50 dim  Offset dB = RBW 300 kHz
e At 0GB SWT 126 ps w VBW  1MH:  Mode Auto FFT o ALt 0 dE SWT pe o VBW  1MHZ  Mode Auto FFT
561 count 100/100 SGL Count 190/100
(@7 wa |
o wl mif1] i mifa] 16.09 dpm
2 ol - X . . t X B96.4570 MMz
s e T At WP o EaGY Y o rvall M 9.03005¢ S
10 dam B Bye ¥ 0.0500 10damm : : v B, 0.030969031 MH:
! | !
ad - ! o
/ \ |
SUELLS ; Y -10 dBm } ‘
/ \ ] |
a0 da - 30 dan
40 dr 40 dBm—— 4 = 1
-50 dBm -50 i
60 dBm 60 dém
BT 70
CF 633.0 MHz 1001 pts Span 20.0 MHz CF 693.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 650622 MHz 4 dam (- 1 655407 MHz
T1 U 5854446 MH2 4 dgm occ Bw 9.050949051 MHz 1 L 5884645 MHZ occ Bw 9.030969031 MHz
Tz 1 18 dém | T2 1 |
) T eady I W 2 I [T st . 4
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wamanas. FCC RF Test Report

Report No. : FG900912C

LTE Band 71

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Lovel 24.50 dBm  Offset 4.5 wel Lew 50dBm  Offset 4.505 w RBW 300 kiz
e Art 3008 SWT  12EUS @ VBW Mode auta FFT e Art 3008 SWT I26ps @ VBW 1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@17 Max @17k Max
54 ELE] P CHEN 1321 dom
Y
T A e R . _
- PIANA At N N, | A G 10 ] PP L AT
Jl Fl
o | o f
10 de 'I‘ -10 dee /
20 |
=y o ”
Vein, “ § — N
A
-60 dam 60 drm
0 d8 68
CF 670.5 MMz 001 pts Span 30,0 MHz CF 670.5 MHz 1001 pts Span 30,0 MHz
X-value ¥-valug Function Function Result X-value ¥-valug Function Function Result
71,420 MHZ | 15.95 dém I 14.21 dém I
563.8457 Mz | 10.76 dem Gee Bw 13.486543457 MHz I 5.00 dem Gec Bw 13.428573427 MHz
577,3032 MHz | 11,87 dem 677,2433 MHz 10.28 dem

] ] Ready [T

Dale 25.0CT 2018 16.33.25

i ] Ready [y

Dete 290CT 2019 163448

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum
Hef Lovel 24.50 dBm  Offset 4.50d5 w RBW 300 Rof Lovel 24.50 dBm  Offset 4.50 4B = RBW 300 kH
b At 308 SWT 126pus @ VBW 1 MHZ  Mote Auto FFT e Att 30dE SWT 1Z&ps @ VBW 1 MHZ  Mode Auto FFT
SGL Count 100100 SGL Count 100/100
(@ 17K Max (@ 17k Max
=5 Mili] 14.69 dim| 35 MATIT 14,60 dom|
* - 3 61,1590 Mk i = . : 6010000 MHz|
10 s oy SANADCE T 139.516483516 16 i Py PN M AL
/ [
o / ‘ ° /
[ | .
10 dar 7 " -10 der / L
f A r‘ \
-20 .
Fe P A
PP R e PP AT b AP — AN
&l
40 d8 40 do
S0 =sg
60 dam 60 di
708 70 b
| CF 680.5 MHz 1001 pts Spon 30.0 MHz | CF 680.5 MHz 1001 pts Spon 30,0 MHz
Marker | Marker
Type | Ref | Tre X-valug Y-valug Function Function Result Type | Ref | Trc K-value Y-valug Function Function Result
ML 1] 81,150 MHz | 14.50 dém I M1 1 581,000 Mz | 14.60 dém I
T i 5737867 Mz | .45 dem Gee Bw 13.516483518 MHz T & 6738467 Mz | .26 dem Gee Bw 13.366533367 Mz
T2 1 687.3032 Mtz | 10.28 dem 72 1 687,213 MHz 2,02 dem

—
] ] Ready AR

Dele 75.0CT 2019 18.41:17

——— -
) ] Ready [Ty 4

Dete 29 OCT 2019 16,4055

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date 26.0CT 2015 18.42:38

Spectrum 4 1% Spectrum 4 |7 ‘
Ref Leval 24.50 dBm  Offset 4.50 d8 & RBW 300 kHz Ref Leval 24.50 dBm  Offset 4.50 dB & RBW 300 kHz
o ALt 3048 SWT 12&pus @ VBW 1 MHz Mode auta FFT o ALL 3048 SWT 12&6ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Fk Max @ 1Pk Max
20 dam 14.70 dibm] 56 déim. Mili] 14.28 dom|
[ 6929880 MH [ o 689.%
_— BN e [ 19.516489516 MHz —_— e B A 19,4565
a Ir a
~10 dem I/ =10 dier Y
J ‘ ]
20 i - 20 -
PV T B A VPN e
"‘d"‘/ Y ¥ v Zg'u'”J M v ¥ . A
40 40
=0 =0
-60 60
-70 di -70 d
CF 690.5 MHz 1001 pts Span 30.0 MHz CF i90.5 MHz 1001 pts Span 30.0 MHz
IMarker Marker
Type | Ret | Tre | H-valug Y-valus | Function | Function Result | Type | Ref | Tre | ¥-value ¥-valus | Function | Function Result |
ML = 13.70 dem I M1 3 T I 14.26 dém I
T1 1 | 10,12 deém Qcc Bw 13.516483516 MHz T1 1 B83.7567 MHZ | .32 dém Qcc Bw 13.456543457 MH2
T2 1 697.2732 MHz 10.22 dem T2 1 697.2133 MH2 B.46 dem
— — —
] I Ready  RRNRNIS J I Ready RN

Dete: 26 0CT 2015 16.43.36
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=amanas. FCC RF Test Report Report No. : FG900912C

LTE Band 71

Spectrum |'% I Spectrum |'% ‘
Ref Level 24.50 dBm  Offset 4.50d6 & RBW 1 MHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 1 MHz
e AIL 30de  SWT 5.7us @ VBW 3MHZ  Mode Auto FFT o ALL 30dE  SWT 5.7ps @ VBW 3 MHZ  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
[@ 15k Max (@ 1Pk Max
=5 Mili] 10.88 dbm| 35 18.20 diim|
i NI A o 6808720 MHz| i —F = ) 678.7940 MHz|
, 4 = Ot By 18.301698902 MHz " Y il B 18.24165 r
13 ) 10 7 \\
o L o " ¢
{ / |
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l’ | X
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= S N P =1
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P
40 dby 40 dby L
B =5
~60 dBm =60 dier
70.d8 70 b
CF 673.0 MHz 1001 pts Span 40.0 MHz CF 6:73.0 MHz 1001 pts Span 4.0 MHz
|Marker | Marker
Type | Ref | Tre ¥-valug Function Function Result Type | Ref | Tre ¥ ug Function Function Result
ML I 18,88 dém I M1 1] 5,794 MHz | 18.20 dém I
1 | | 10,82 dam Gee bw 18301698302 MHz 71 - 563 8891 Mz | 554 dom Gee bw 18341650342 MHz
72! 1 £682.1908 Mz | 10.94 dem T2 1 682.2308 MH2 10.84 dem |
i Ready WRARERE A ¢ ] Ready [T ] P
Date: 25.0CT 2018 17.20:28 Date: 25.0CT 2015 172002
Spectrum Spectrum
Ref Level 24.50 dBm L dE &« RBW 1 MHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 1 MHz
o ALL 30d8 5.7us @ VBW 3MH:  Mode Auto FFT o ALL 30dE SWT 5.7ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
[@ 15k Max (@ 1Pk Max
=5 Mili] 18.76 dbm| a5 I Milil 17.51 dom|
B I PR N L 602,5300 Mz #: el e 3
. i - oot Bw Y 18.3816 18382 MHz| o . == =
10 7 \ 10
/ /
o ] \ > f
-10 dée yl‘ -10 die /
) 1 i \
20 = e 20 B =~ — ~—
-30 =30
40 dby 40 dby
=0 =sg
~60 dBm =60 dim
70.d8 70 b
| CF 680.5 MHz 1001 pts Span 40,0 MHZ | CF 680.5 MHz 1001 pts Span 40,0 MHZ
|Marker | Marker
Type | Ref | Trc X-value ¥-valug Function Function Resuit Type | Ref | Trc X-value Y-valua Function Function Result
ML 3] 28 18,76 dém I M1 1] | 7.51 dem I
1 | 1156 dam Gce bw 18.381618362 MHz 71 - [ iz | .86 dom Gee bw 18301698302 MHz
T2/ 1 11,14 dem | T2 1 689,6508 MHz 10.64 dem |
— —
i Ready WRARERE A ¢ ] Ready [T ] s
Oate: 265.0CT 2018 1717.05 Date: 29.0CT 2015 171728
Spectrum Spectrum
Ref Leval 24.50 dBm  Offset 4.50d8 & RBW 1 MHz Ref Leval 24.50 dim  Offset 4.50 dB & RBW 1 MHz
o ALt 3048 SWT 5.7us @ VBW 3MHz  Maode Auto FFT o ALL 3048 SWT 5.7ps @ VBW 3IMHz  Mode Auto FFT
SGEL Count 100/100 SGL Count 100/100
[@ 15k Max @15k Max
o8 i ML__Mil1l 17.76 dbm 56 déim. Mili] 17.75 dim]
2 S e —— ———— = L a0 Mz, 0 R pm— 609,5100 MHz
104 4 { A 100 =7 18.421570422 MHz
/ \
] / \ o
/
10 d8 f \ ,’ T
J I\I / '\
e oS B - o I NN e,
a0 =
40 40
=0 =0
60 60
-70 -70
| CF 688.0 MHz 1001 pis Span 40.0 MHz | CF 688.0 MHz 1001 pis Span 40,0 MH2
IMarker Marker
Type | Ret | Tre | H-value Y-valus | Function | Function Result | Type | Ref | Tre | ¥-valug ¥-valus | Function | Function Result |
ML = 589.718 MHZ | 17.76 dem I M1 3 589,518 MHz 17,75 dém I
T1 1 o78.8891 | 10,20 deém Qcc Bw 18.221778222 MHz T1 1 10.79 dém Qcc Bw 18.421578422 MH2
T2 1 £97.1109 MHz 10.94 dem T2 1 10.40 dem
)i T Ready  WRRRMININ i g i T Heady RMRMINNS
Date: 265.0CT 2016 171543 Date: 25.0CT 2015 171522
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